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Lowest Channel / 1IRB1

Middle Channel / 1IRB1

spectum ]

A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.00 de Mode Auto Sweep

Date: 16.JAN.2021 02:48.20

Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 795.18866 MHz -68.99 dBm -55.99 dB
860,000 MHz 1.000 GHz 100.000 kHz 948.74126 MHz -68,32 dBm -55,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66533 GHz -57.77 dBm -44.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -53.18 dBm -40.18 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92277 GHz -59.03 dBm -46.02 dB
il
L L J L

a oo
A A
Ref Level 0.00 dBm Offset 5.00 d& Mode Auto Sweep Ref Level 0,00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm
-60 dBm — e
S
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 808.91929 MHz -69.14 dBm -56.14 dB 30.000 MHz 815.000 MHz 100.000 kHz 782.63493 MHz -68.98 dBém -55,98 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.99301 MHz -68,34 dBm -55,34 dB 860,000 MHz 1,000 GHz 100.000 kHz 989.58042 MHz -68.37 dBm -55,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85729 GHz -57.80 dBm -44.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.68033 GHz -57.99 dBm -44.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -53.22 dBm -40.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -53.28 dBm -40.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.94226 GHz -58.91 dBm -45.91 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70507 GHz -50.12 dBm -46.12 dB
_— _—
)i i )i i
L JL J L JL J
Dater 16 JAN 2021 02:44:49 Date: 16 JAN 2021 02:46:32
oo

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number : A33 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FGOD1907D

Frequency Stability

Test Conditions FR1 n5 (QPSK) / Middle Channel Limit
BW 20MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0078
40 Normal Voltage 0.0022
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0044
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0033 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0074
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Battery End Point 0.0053

Note: Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.40 V. ; Maximum Voltage =4.48 V.
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FR1 n7

Peak-to-Average Ratio

Mode FR1 n7 / 20MHz / DFT-S OFDM
Mod. Pl1/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.59 4.78 6.03 6.20 PASS
Mode FR1 n7 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.46 PASS
Sporton International (Kunshan) Inc. Page Number : A35 of A159

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZK11AG

Report Issued Date : Feb. 08, 2021

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

Middle Channel / Full RB

Middle Channel / Full RB

BPSK

QPSK

Date: 2 JAN.2021 13.0248

i i
Ref Level 30.00 cbm  Offset 10,00 db Ref Level 30.00 cbm  Offset 10,00 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
& <: S <
R
0.0 v 0.0
y B ) 3
A% % b %
| S Y B
1E- \ - 1E- \l -
| | )
1E. - 1E.
| \_
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2422 dem 28,00 dbm 3.78 d8 174 08 .16 0B Trace 1 [ 23,97 dem 29,00 dBm 5.03 d8 2.32 d8 4.09 d8 4.78 da 4.93 0B
I e——— I e———
8 J J 8 I 4 w8
Date! 2 JAN.2021 125725 Date! 2 JAN.2021 125748
Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,00 db Ref Level 30.00 cbm  Offset 10,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
g
o o P
g i
.
0.0 0.0
o = - B
\\
1E- 3 % 1E X %
! . \
| X \
| |
1E \ 1E 1
1 t 1
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 23.00 derm 29,46 dBm 5.45 d8 2.9 0B +.93 0B 5.03 0B Trace 1 | 22,55 dem 29,36 dBm 5.81 d8 3.01d8 5.04 d8 5.20 d8 6.72 08
I e——— e _—
L il ) B e L )il ] W e
Date: 2 JAN.2021 1258 23 Date’ 2 JAN.2021 1258 43
Spectrum i
Ref Level 30.00 cbm  Offset 10,00 db
o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view
0.0
N E
5, =
1€ =y
% K
A b
1E \
I\
! !
CF 2.535 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 20,21 dBm 27.93 dBm 7.62 d8 3.01 dB 5.16 dB 6.46 dB 7.19 dB
I e——
L L J | CEEREEE )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A36 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FGOD1907D

26dB Bandwidth

Mode

FR1 n7: 26dB BW(MHz) / DFT-S OFDM

BW

20M

Mod. QPSK 16QAM

Middle CH

19.9 19.82

Spectrum - Spectrum -
Ref Level 30.00 B Offset 10.00 dE & RBW 300 kHz Ref Level 30.00 0Bm _ OFfset 10.00 0B w RBW 300 khz
ks Att 30de SWT  18.9ps @ VBW 1MHz Mode Auta FFT ke ate 30 de SWT  1B.Gps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
CHEY 1+.29 dbm| CHEY 14.53 dbm
2.5426320 GH 2.5373580 GH
20 de e ’ 20 da ! ’
ndB 1 26.00 dB| T nds 26.00 d8)
0 worbnsen o st Lo B A 12.900000000 MHz 10 d it Yt M B n, perna 2 19.820000000 MHz
! T Q factor VI 127.8 - 7 Q factor ! 128.0
0dm / i 0 dem . 4
-10 dBm i 1 10 dBm g 1
T ¥ ~ T
oS L v f - N
20 dem———— v T 20 dam A =
iy i mrey T vy e
-30 dBm: 30 dém
-40 dBm -40 dBm
50 dém -50 dbm
-60 dBm: -60 dBm:
CF 2.535 GHz 1001 pts Span 40.0 MHz GF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Markar
ype | Ref | Trc ~value -value unction unction Resul vpe | Ref | Trc -value -value unction unction Resu
T Ref | Tr X-val ¥-val Functi Function Result T Ref | Tr %-val ¥-val Functi Function Result
M1 T 2,542632 GHz 14.29 dBm nds down 19.9 Mnz M 1 2.537358 Ghz 14.53 dBm nds down 19,82 Mhz
TL 1 2,52501 GHz -12.38 dém ndg 26.00 dB 1 1 2.52509 GHz -11.02 dém ndg 26,00 d&
T2 1 2.54491 GHz -12.83 dBm Q factor 127.8 T2 1 2.54491 GHz -12.40 dém Q factor 128.0
JL J JL J i) ve
Date’ 2 JAN 2021 12:51:58

DCate: 2JAN.2021 12:5226

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A37 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No

.- FGOD1907D

Occupied Bandwidth

Mode

FR1 n7 : 99%0BW(MHz) / DFT-S OFDM

BW

20M

Mod. QPSK

16QAM

Middle CH

18.90

19.02

Spectrum - Spectrum -
Ref Level 30.00 B Offset 10.00 dE & RBW 300 kHz Ref Level 30.00 0Bm _ OFfset 10.00 0B w RBW 300 khz
o att 308 SWT 18045 @ VBW 1MHz  Mode Auto FFT o att 30dE BWT 185 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
CHEY 14.45 dbm CHEY 14.67 dbm
20 48 25353200 GHz 20 46 2.5442310 GHZ]
- ) N oce Br 18.901098901 MHZ| “ - i Oce Bw K7 19.020979021 MHz|
104 e oM b AV A e e e 104 LT, WA K TR v (AN SR e e N %
/ | | |
/
0 dem / 0 dem I !
|
-10 dam 1 | -10 dam i ‘%
el A A en atl ~
20 dgy e 20 dem ~ g
4’]4"?1."‘ v A AN A T
-30 dém 30 dém
-40 dBm -40 dam
50 dém -50 dbm
-60 dBm -60 dBm:
CF 2.535 GHz 1001 pts Span 40.0 MHz GF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
M1 T 2,53532 GHz 14.45 dBm M 1 2.544231 GHz 14.57 dBm
TL 1 2,5255295 GHz 9.50 dBm Oce Bw 16.901096501 Mz 1 1 2,5254496 GHz 10.31 dm Oce Bw 19.020979021 MHz
T2 1 2,5444306 GHz 9.74 dam T2 1 2.5444705 GHz 10.07 dam
n ] ] i ] N we
Date! 2 JAN.2021 125150 Date: 2.JAN 2021 12:5218

Sporton International (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Inc.

Page Number : A38 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

Conducted Band Edge

FR1 n7 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém Offset 10.00 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNIECHHEKABS PABS
20 dh’_[_n-! BPURIOUS INE_ABS PABS I 20 dhi_‘LllP SPURIPUS LINE _ABS PAES
10 dBm H 10 dBm “\
ode " l\ 0 dBm :
-10 dBm f '\ -10 dem !J
SPURIOUS_LINE_ABS ] \ -20 dem J‘ \ I
-30 dBm - -30 dBm ;
-40 dBm i -40 d8
B Ll i "
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency Power Abs _| ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49008 GHz -37.31 dBm -12.31 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56962 GHz 22.20 dBm -7.80 db
2.494 GHz 2.4965 GHz 1.000 MHz 249482 GHz -34.57 dém -21.57 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -11.05 dBm -1.05 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49871 GHz -19.51 dém -9.51 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -16.21 dBm -6.21 d&
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -11.26 dBm -1.26 dB 5 575 GH= 3 576 GH= 1,000 Mz 2.67594 GHz 3672 dBm 2372 db
2,500 GHz 2.505 GHz 100,000 kHz 2.50037 GHz 22.49 dBm -7.51 d& 5.576 CHz 2.505 GHz 1.000 MHz 5 57603 GHe ~38.56 chm 1586 b
Y
)i i )

Date: 1.JAN.2021 15:16:43

Date: 1 JAN 2021 15:37:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 d& Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

@1 AvgPwr E.l AvgPwr
Limit Gheck PAES | SPURIGIECHNEKABS PABS
20 dhiffe—$RURIOUS LINE ABS 1 20 chipe_$PURIOUS LINE ABS PAES
10 dBm - 1058
| - I
0 de J de \
-10 dBm J 10 dBm l
SPURIDUS_LINE_ABS } 20 dem \ i
-30 dBm ’ 30 dBm
-40 dBm Wu 40 dBm
* * -50 dBm o
-60 dBm -60 dBm.
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|[Start 2.565 GHz 10005 pts Stop 2595 0
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powerabs | Alimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49293 GHz -34.40 dBm -9.40 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56619 GHz 9.48 dBm -20.52 dB
2,494 GHz 2.496 GHz 1.000 MHz 2,49595 GHz -28.42 dBm -15.42 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -22.34 dBm -12.34 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -20.98 dBm -10.98 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57157 GHz -16.77 dbm -6.77 db
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -23.77 dBm -13.77 d8 2.575 GHz 2.576 GHz 1,000 MHz 2.57551 GHz -30.66 dBm -17.66 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50204 GHz 10.08 dBm -19.92 d& 5676 GHz 5505 CHe 1000 Vs o T o L.g6 do
T
3 | T T

Date: 1.JAN.2021 15:12:02

Date: 1.JAN.2021 15:38.22

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A39 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

pectrum | um
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES N 20 chife_PURIOUS LINE 4BS PASS
|
10 dBm " 10 dBm \
0de } 0 dBm j
-10 dBm l‘\l -10 dBm l
SPURIOUS_LINE_ABS } \ -20 dem I
-30 dem -30 dBm—{
-40 dBm 1 -40 dBm
. b -LUM\U\ ) M,UML.L‘L'J_A b L)
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 249253 GHz -37.08 dBm -12.08 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56067 GHz 20.52 dm -9.08 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49530 GHz -35,57 dem -22.57 d 2570 GHe 2571 GHz 100,000 kHz 2 27000 OHe 1145 dom e de
2496 GHz 2.499 GHz 1.000 MHz 249892 GHz -24.72 dém -14.72 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -24.34 dBrm -14.34 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -11.18 dBm -1.18 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7e70 oHe 3503 dem ot 03 dn
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 22,18 deém -7.62 dB 76 CHe 5 555 Chs 1000 M 3 e7679 CHa 145 dam ~ 1649 B
Y
) i )

Date: 1.JAN.2021 15:15:42

Date: 1 JAN 2021 15:34:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
En— =) (Spectrum (%)
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GliNEKARS_ PAES
20 abipe_§PURIOUS LINE ABS o0 dhipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
ode J dem \
-10 dem [ 10 dem l
n nee 20 dBm |
SPURIDUS_LINE_ABS J j [
-0 dom v o -30 dBm My
-40 dem ™ -40 dem Thy,
W W‘*‘*‘M
o -50 dem Pt
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[Start 2.565 Ghz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHz 2.494 GHz 1.000 MHz 249991 GH2 -32.62 dém “7.62.dB 2,565 GHz 2.570 GHz 100.000 kHz 256613 GHz .01 dém -21.00 dB
2,494 GHz 2,496 GHz 1,000 MHz 2.49596 GHz -26.07 dém -13.07 dé 2,570 GHz 2,571 GHz 100,000 kHz 2,57001 GHz -22.72 dBm -12.72 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -22,08 dBm -12.08 d& 5.571 GHz 5.575 GHz 1.000 MHz 2.57120 GHe ~16.40 chm 40 d
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -21,51 dBm -11.51 dB 2.575 GHz 2 578 Ghs 1,000 MHz 2 e7502 CHe 3085 dBm 1785 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50389 GHz 5,56 dem -20.44 dB 5576 CHz 5505 CHe 1000 MHz S e7e04 CHe ~35.94 dam .94 B
Y
I I )

Date: 1.JAN.2021 15:12:58

Date: 1.JAN.2021 15:38:59

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A40 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. : FGOD1907D

FR1 n7 / 5MHz / DFT-S OFDM / 16Q
Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

pectrum | um
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES . 20 chife_PURIOLS LINE 4BS PASS
10 dBm H 10 dBm
0de 1| 0 dBm: j
-10 dBm \ -10 dBm !
SPURIUS_LINE_ABS ’ }L -20 dem I|| I
-30 dem -30 dem |
-40 dBm -40 dBm
" ik mMMW i A
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:49716 GHz -39.73 dBm -14.73 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 20.15 dBrm -9.85 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49466 GHz -37.52 dem -24.52 d 2570 GHe 2571 GHz 100,000 kHz 2 27000 OHe 1330 dom oo de
2496 GHz 2.499 GHz 1.000 MHz 249892 GHz -22.86 dém -12.86 d& 2,571 GHz 2,575 GHz 1,000 MHz 2,57100 GHz -23.15 dbm -13.15 dB
2.489 GHz 2.500 GHz 100000 kHz 2.49998 GHz -11.35 dBm -1.35 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7ea6 oHe 3 e ey
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 21,32 dém -8.68 dB 76 CHe 5 555 Chs 1000 M o764t CHa 167 dam ~ 1687 B
Y
) i )

Date: 1.JAN.2021 151513

Date: 1 JAN 2021 15:34:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
m— &) Spectrum (%)
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHE GHEEKARS_ PAES
20 abipe_§PURIOUS LINE ABS o0 chife—$PURIODS LINE ABS PASS
10 dBm 10 dBm
ode \
-10 dem |
SPURIDUS_LINE_ABS \‘ ».,\ [
30 dem
s
-40 dem M”‘;"MHAM 40 & N
» saplniln I
-50 dem
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[Start 2.565 Ghz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 249980 GH2 -33.49 dBm -8.49.dB 2.565 GHz 2.570 GHz 100.000 kHz 256687 GHz 7.50 dém -22.50 de
2,494 GHz 2,496 GHz 1,000 MHz 2.49597 GHz -20.62 dém -16.62 d 2,570 GHz 2,571 GHz 100,000 kHz 2,57001 GHz -23.62 dBm -13.62 dB
2.486 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -22,63 dBm -12.63 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -21.66 dBm -11.66 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -24.03 dBm -14.03 dB 2.575 GHz 2 578 Ghs 1,000 MHz D e7544 CHe 3317 dem 2017 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50384 GHz 9.04 dBm -20.96 dB 5576 CHz 5505 CHe 1000 MHz S ereit CHe ~36.24 dBm 1154 B
i Y

Date: 1.JAN.2021 15:13:29

i

Date: 1.JAN.2021 15:39.44

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A41 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FGOD1907D

FR1 n7 /5MHz / DFT-S OFDM / 64Q

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBMAX

pectrum | um
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chife_PURIols LINE 4Bs PASS
10 dBm ﬂ 10 dBm
0ds \l 0 dBm j
-10 dBm \ -10 dBm ‘
SPURIOUS_LINE_ABS } \ -20 dem fl \ I
-30 dem -30 dBm k
-40 dBm : -40 dBm "w
[TEEN BTN (
e - ) it -
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | ||| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 249308 GHz -40.41 dBm -15.41 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56061 GHz 19.47 dBm -10.53 dB
2.484 GHz 2.495 GHz 1.000 MHz 2.49428 GHz -38.36 dem -25.36 d& 5570 He 2571 GHz 100,000 kHz 2 27000 OHe 1o t6 dom e dn
2496 GHz 2.499 GHz 1.000 MHz 249899 GHz -24.78 dém -14.78 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -24.73 dBm -14.73 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -11.82 dBm -1.82 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7e0n oHe 300 e o7 6 dn
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 20.21 dém -9.79 d& 76 CHe 5 555 Chs 1000 M 3 e7e07 CHa 560 dom “ 1762 B
i Y

i

Date: 1 JAN 2021 15:35:02

Date: 1.JAN.2021 15:14:45

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o
Spectrum x| spe n
Ref Level 30.00 dBm Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PABS | SPURIGIECHNEKABS PABS
20 abipe_§PURIOUS LINE ABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
ode \
-10 dBm g ‘
SPURIOUS_LINE_ABS ] / \‘ ».,\ [
30 dam M"’—’-ﬁ. -30 dBm Vg
-40 dem st -40 dem
e R ST
o ottt i P
-50 dBm
-60 dBm -60 dBm.
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49397 GHz -33.48 dém -8.48 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56687 GHz 7.50 dBm -22.50 dB
2,494 GHz 2.496 GHz 1.000 MHz 249596 GHz -28.44 dBm -15.44 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -23.62 dBm -13.52 dB
2,456 GHz 2.489 GHz 1.000 MHz 2.49888 GHz -22.21 dBm -12.21 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -21.66 dbm -11.66 dB
2,499 GHz 2.500 GHz 100.000 kHz 2,50000 GHz -23.23 dBm -13.23 d8 2.575 GHz 2.576 GHz 1,000 MHz 2.57544 GHz 233.17 dBm ~20.17 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50191 GHz £.50 dBm -21.50 d& 2.576 GHz 2.695 GHz 1,000 MHz 2.67611 GHz Z36.24 dBm 1124 dB
)
)i il 7
Date: 1.JAN 2021 151413 Dete: 1.JAN.2021 15:39.44
Sporton International (Kunshan) Inc. Page Number 1 A42 of A159
TEL : +86-512-57900158 Report Issued Date : Feb. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZK11AG



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 5MHz / DFT-S OFDM / 256Q

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

m

pec

[u:u
= Sp um
Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_bPURIols LINE aBS PASS
10 dBm ﬂ‘ 10 dBm ‘n
0da \ 0dBm I
-10 dBm L -10 dBm !
SPURIOUS_LINE_ABS I \ -20 dem } \ I
-30 dem 'h -30 dBm {
-40 dBm i -40 dBm
. il e AL LA bl bl
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2:475 GHZ 2.49¢ GH2 1.000 MH2 249299 GHz -38.96 dém -13.06 dB 2,565 GHz 2.570 GHz 100.000 kHz 256967 GHz 16.04 dBm -11.96 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49543 GHz -38.44 dém -25.44 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -14.91 dBm -4.91 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49866 GHz -22.63 dém -12.63 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67115 GHz -26.28 dbm -16.28 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -14.47 dBm -4.47 dB 5575 CH= 2576 Ghz 1,000 MHz 5 e7595 oHe 4117 dBm 2817 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50035 GHz 18.07 dBm -11.93 dB > 576 GHz 5 555 Chs 1,000 Mz 3 e7606 CHe —40°52 cbm e o7 B
Y
) i )

Date: 1.JAN.2021 151515

Date: 1 JAN 2021 15:35:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum ||| spectrum o
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 Avgpwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GliNEKARS_ PAES
20 abipe_§PURIOUS LINE ABS o0 dhipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
ode J dem \
-10 dem ’ 10 dem l
SPURIOUS_LINE_ABS } 20 dém N \_‘ T
30 dem ] -30 dBm gy e,
-40 dBm Wm“‘"w -40 dem g
” A _‘JW WM
-50 dem
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHzZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHz 2.494 GHz 1.000 MHz 249400 GH2 -33.32 dBm -8.32 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56638 GHZ 7.60 dBm -22.31 dB
2,494 GHz 2.456 GHz 1,000 MHz 2,49599 GHz -28.87 dém -15.87 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -23.75 dBm -13.75 dB
2.496 GHz 2.499 GHz 1.000 MHz 249651 GHz -22.64 dBm -12.84 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57104 GHz -21.85 dBm -11.85 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -25.01 dBm -15.01 dB 2575 GHe 2 578 Ghs 1,000 Mz 2 e7505 oHe ~32.86 dom ~19.86 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50429 GHz 5.90 dBm -23.10 dB& 5576 CHz 5505 CHe 1000 M2 S er610 oha 3600 dbm 100 de
i Y

Date: 1.JAN.2021 15:20:23

i

Date: 1.JAN.2021 15:40:11

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number : A43 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FGOD1907D

FR1 n7 / 10MHz / DFT-s-OFDM / P1/2 BPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBMAX

spectrum || spectrum %
Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES | 20 dhifie_EPURIOUS L INE Bs PASS
10 dem i 10 dém ﬂl
0da Jl 0dBm J
-10 dBm ‘ -10 dBm J
SPURIOUS_LINE_ABS J \ -20 dem l i
-30 dem -30 dBm M
40 dam -40 dem 1
. y JMMJM S04 Ldia
-60 dBm BT ‘ ‘
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 vz 2:49008 GHZ -38.82 dam -13.82 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56959 GHz 21.22 dBm -5.78 db
2.480 GHz 2.495 GHz 1.000 MHz 2.49299 GHz -37.22 deém -24.22 d 2570 GHe 2571 GHz 200000 kHz 2 57001 GHe 1120 dBm oo de
2.496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -20.10 dém -10.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -23.31 dBm -13.31 d8
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -12.39 dBm -2.39 dB 2675 GHz 2580 GHz 1000 MH= 5 e7600 oHe ~35.55 dom s dm
2.500 GHz 2.510 GHz 100,000 kHz 2.50044 GHz 22,18 deém -7.62 d& o 80 CHe 5 555 Chs 1000 M 5 e8093 CHa 4340 dBm = 15.40 B

]" 1

Date: 1.JAN.2021 154515

i

Date: 1 JAN 2021 16:07:53

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum =|| spe n

Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
20 abipe_§PURIOUS LINE ABS 20 chipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
(‘UM‘NWWW"'\““*} Ty {ila
o de } l dBm "1|
-10 dem } 1 10 dBm
SPURIOUS_LINE_ABS ‘[ 20 dem ‘l M [
-30 dBm " -30 dBm ~ \"‘-.,
-40 dem WM 40 dm W
o -50 dem e,
60 dem -60 dBm
Start 2.475 GHz 10005 pts stop 2.51 GHz | |[[start 2.56 cHz 10005 pts Stop 2.595 GHzZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHe 2.490 GH2 1.080 MHz 2.49040 GHz 235,43 dam -10.43 dB 2.560 GHz 2.570 Ghz 100,000 kHz 2.56420 GHz 6.26 dBm -23.74 dB
2,490 GHz 2.456 GHz 1,000 MHz 2,49591 GHz -22.01 dém -9.01 d& 2.570 GHz 2.571 GHz 200,000 kHz 2.57003 GHz -29.37 dBm -19.37 dB
2436 Gz 2.499 GHz 1.000 MHz 2.49617 GHz -21.83 dém -11.99 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57334 GHz -22.15 dBm -12.15 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -23.64 dBm -13.64 dB 2575 GHe 2 280 Ghs 1,000 Mz S ere1z oHe ~27 50 dom 1450 db
2.500 GHz 2.510 GHz 100,000 kHz 2.50858 GHz 6.84 dBm -23.16 dB 5580 GHz 5505 CHs 1000 M2 S 0T oha 3401 e o1 de

]" 1

Date: 1.JAN.2021 15:41:48

Il |

Date: 1.JAN.2021 16:04.08

Sporton International (Kunshan) Inc. Page Number 1 A44 of A159
TEL : +86-512-57900158 Report Issued Date : Feb. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZK11AG



s=amranas. FCC RF Test Report Report No. : FGOD1907D

FR1 n7 /10MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO Highest Band Edge / 1IRBMAX

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
on dhlpe_$PURIOUS LINE ABS BABS 20 dblfpe_$PURIOUS LINE ABS PASS
10 dBm H 10 dBm ‘Ll
0da ‘ ll 0dBm \
-10 dBm \ -10 dBm ’

:PL‘HI-JU: LINE_ABS J L -20 dBm-
-30 dBm

-30 dBm
-40 dBm 1 "‘l 40 dBm "U
e ot Mﬁmw—»ﬁm 50 dBm MWM "

-60 dBm E m

Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |

2,475 GHz 2.490 GHz 1.000 MHz 2.48B72 GHz -39.27 dBm -14.27 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56859 GHz 19.70 dBm -10.30 dB
2.490 GHz 2.496 GHz 1.000 MHz 249186 GHz -35.75 dém -22.75 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -11.44 dBm -1.44 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -21.72 d&m -11.72 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.57125 GHz -27.59 dBm -17.59 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -11.10 dBm -1.10 d& 2,575 GHz 2.580 GHz 1,000 MHz 2.57818 GHz -40.11 dBm -27.11 d8
2,500 GHz 2.510 GHz 100,000 kHz 2.50039 GHz 21.43 dBm -8.57 d& 2,580 GHz 2.595 GHz 1,000 MHz 2.58116 GHz -43.59 dbm -18.59 db

]" 1

Date: 1. JAN.2021 15:48:05

i

Date: 1 JAN 2021 16:07:08

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum =|| spe n
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PAES
20 dbife_BPURIOUS LINE ABS 50 dblfE—$PURIOUS LINE ABS PAES
10 dem 10dBm
Ay i A i oenlin "
oda f Ll ol \l (dBn:‘ s . -’l
-10 dam 10 dem
. Al |
e 20 derm:
SPURIOUS_LINE_ABS \ \ [
30 dm W o o i
inass !
-40 darm e -40 dem .y
-50 dem
-60 dam 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 249026 GH2 -32.71 dBm -7.71 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56295 GHz 512 dBrm -24.88 dB
2,490 GHz 2,496 GHz 1,000 MHz 2,49591 GHz -24.71 dém -11.71 de 2,570 GHz 2,571 GHz 200.000 kHz 2,57006 GHz -28.67 dBm -18.67 dB
2.496 GHz 2.499 GHz 1.000 MHz 249893 Gz -20.36 dBm -10.36 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57126 GHz -23.17 dBm -13.17 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -22.98 dBm -12.98 d8 2.575 GHz 2 280 Ghs 1,000 MHz 2 e7598 CHe 26,55 dBm 1356 de
2,500 GHz 2.510 GHz 100,000 kHz 250323 GHz 5.57 dBm -23.33 dB 5580 CHz 5505 CHs 1000 MHz S eB02E ChHe 3492 dBm o2 B

]" 1

Date: 1.JAN.2021 1542:12

Il |

Date: 1.JAN.2021 16:03.47

Sporton International (Kunshan) Inc. Page Number 1 A45 of A159
TEL : +86-512-57900158 Report Issued Date : Feb. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZK11AG



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7/10MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 dhifie_EPURIOUS LINE 4B PASS
10 dBm ‘Hl 10 dBm ‘ﬂl
0da \ 0dBm \
-10 dBm \ -10 dem il ‘
SPURIUS_LINE_ABS } H -20 dem f \ i
-30 dam -30 dem J .
40 dBm -40 dem |
sl
. 0 dem i bt
-60 dBm gl ‘
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|l Start 2.56 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz £.490 GHp 1,000 MHz 2:48906 GHz -41.13 dBm -16.13 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56057 GHz 19.17 dBm -10.83 dB
2.490 GHz 2.496 GHz 1.000 MHz 249332 GHz -35.52 dem -22.52 d& 2570 GHe 2571 GHz 200000 kHz 2 27001 OHe 1198 dom o de
2496 GHz 2.499 GHz 1.000 MHz 249899 GHz -21.22 dém -il.22 d8 2,571 GHz 2,575 GHz 1,000 MHz 257116 GHz -25.27 dbm -15.27 d8
2.435 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -11.20 dBm -1.20 dB 2675 GHz 2580 GHz 1000 MH= 5 e7600 oHe e 6 de
2.500 GHz 2.510 GHz 100,000 kHz 2.50041 GHz 21.06 dBm -8.04 dB o 80 CHe 5 555 Chs 1000 M 3 en14S Cha 5.3 dam ~20.33 dh
T
) i )

Date: 1.JAN.2021 15:51:08

Date: 1 JAN 2021 16:06:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum =|| spe n
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHIE GHEEKARS_ PAES
20 dbife_BPURIOUS LINE ABS 50 dblfE—$PURIOUS LINE ABS PASS
10 dem 10 dBm
o v N
o de Pk VA i oy 'l BI’F‘ | bl L8 | bk .}
-10 dam l 10 dem
o 1 |
S 20 dem
SPURIOUS_LINE_ARS l | [
) ™™ B \ M. SO
30 dBm ([0 e g
et
-40 dBm -40 dem -
I el W
50 dem
60 dam 50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 245047 GH2 -33.28 dBm -8.28 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56040 GHz 4.09 dBrm -25.91 dB
2,490 GHz 2,496 GHz 1,000 MHz 2.49591 GHz -24.88 dém -11.88 de 2,570 GHz 2,571 GHz 200.000 kHz 2,57022 GHz -29.32 dBm -19.32 dB
2.486 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -21,09 dBm -11.09 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57162 GHz -23.42 dBm -13.42 dB
2,499 GHz 2,500 GHz 200.000 kHz 2,49999 GHz -23.71 dém -13.71 dB 2.575 GHz 2.580 GHz 1,000 MHz 257536 Che 2797 dBm Ciaorde
2,500 GHz 2,510 GHz 100,000 kHz 2,50608 GHz 5,98 dém -24.02 dB 5580 CHz 5595 GH2 1000 MHz 5 eB00% CHe ~35.92 dBm “in.02 B
T
I I { e

Date: 1.JAN.2021 15:42:34

Date: 1.JAN.2021 16:04:29

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A46 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report Report No. : FGOD1907D

FR1 n7/ 10MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

spectrum || spectrum %
Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 dhifie_EPURIOUS | INE RS PASS
i ]
10 dBm ‘ | 10 dBm ‘\l
0de l Jl 0 dom \
-10 dBm \ -10 dBm }l \
SPURIOUS_LINE_ABS J \ -20 dem ,y ‘ i
-30 dem | u -30 dBm J "
-40 dBm -40 dBm
sl \; J i
' ,. -50 dBm W chiditl,
60 dom ﬁwas‘#?'m ki
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Range low | Rangeup | RBW | Froquency | PowerAbs | Alimit |
2.475 GHZ 2.490 GH2 1,000 MHz 2.48966 GHz -43.32 dém -18.32 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56056 GHz 18.33 dbm -11.67 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49592 GHz -40.93 dém -27.93 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57002 GHz -11.58 dBm -1.58 d8
2,496 GHz 2.499 GHz 1.000 MHz 249890 GHz -25.62 dém -15.62 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -28.24 dBm -18.24 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -11.20 dBm -1.20 dB 2675 GHz 2580 GHz 1000 MH= 5 e765a oHe 4513 o oo iade
2.500 GHz 2.510 GHz 100,000 kHz 2.50040 GHz 20,52 dém -9.48 dB o 80 CHe 5 555 Chs 1000 M > em107 Cha 6.7 dBm “1.77 B
Y
i 1 P

Date: 1.JAN.2021 15:53:01 Date: 1 JAN 2021 16:06:19

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

[u:u .
= Spe n
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHIE GHEEKARS_ PAES
20 abipe_§PURIOUS LINE ABS 50 dblfE—$PURIOUS LINE ABS PASS
10 dBm 10 dBm
oda rawmwwwwwmﬂ.ml e i AP l
-10 dem % 10 dBm
o 20 dem I
SPURIOUS_LINE_ABS o \ | [
30 dem ] |ff-e0 em ‘luhﬂ
40 dam A _40 dem M
.,,MMW %M
o -50 dem
60 dem -60 dBm
Start 2.475 GHz 10005 pts stop 2.51 GHz | |[[start 2.56 cHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 249040 GH2 -35.00 dBm -10.00 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56273 GHz 3.65 dBm -26.35 dB
2,490 GHz 2,496 GHz 1,000 MHz 2.49599 GHz -24.63 dém -11.63 dé 2,570 GHz 2,571 GHz 200.000 kHz 2,57004 GHz -30.66 dBm -20.66 dB
2.486 GHz 2.498 GHz 1.000 MHz 249891 GHz -22,08 dBm -12.08 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -25.50 dBm -15.90 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -23,64 dBm -13.64 dB 2.575 GHz 2 280 Ghs 1,000 MHz D o762 Che 30,22 dBm 1722 de
2.500 GHz 2.510 GHz 100,000 kHz 2.50002 GHz 5.60 dBm -24.40 dB 5580 CHz 5505 CHs 1000 MHz 5 28006 CHe ~35.42 dBm 5 4% B
Y
I I { e

Date: 1.JAN.2021 15:42:57 Date: 1.JAN.2021 16:04:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A47 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 10MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

spectrum || spectrum %
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 dhifie_EPURIOUS | INE RS PASS
10 dBm ’\| 10 dBm ‘nl
0de ‘ | 0 dom
I !
-10 dBm ’ ,l -10 dBm /‘ \
SPURIOUS_LINE_ABS J i -20 dem " \ i
-30 dem i \h -30 dBm J |
-40 dBm } -40 dem
. T llr o
- L | 50 dam o A
60 dom wol -mrrx#”ﬂ" i
Start 2.475 GHz 11005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Range low | Rangeup | RBW | Froquency | PowerAbs | Alimit |
2.475 GHZ 2.490 GH2 1,000 MHz 2.48910 GHz -43.33 dém -18.33 d8 2,560 GHz 2.570 GHz 100.000 kHz 2.56057 GHz 19.13 dbm -10.87 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49271 GHz -39.89 dém -26.89 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -11.44 dBm -1.44 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -26.69 dém -16.69 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -26.35 dBm -16.35 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -12.39 dBm -2.39 dB 2675 GHz 2580 GHz 1000 MH= 5 e7e7a oHe ~45.59 dbm oo sade
2.500 GHz 2.510 GHz 100,000 kHz 2.50039 GHz 19,43 dBm -10.57 dB o 80 CHe 5 555 Chs 1000 M 5 eno4e Cha 4G 48 dBm 2048 B
Y
I 1 P

Date: 1.JAN. 2021 15:54:39

Date: 1. JAN 2021 16:05:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
20 dbife_BPURIOUS LINE ABS 50 dblfE—$PURIOUS LINE ABS PASS
10 dem 10 dBm
ods fris T, i e e
-10 dam % 10 dem
oo ane 20 dem I
SPURIOUS_LINE_ABS l \ [
30 dom gt il [[f =0 e )
. T T
-4 dem 40 dem
” —— M b,
50 dem
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz | |['Start 2.56 GHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Pawerabs | aLimit
2.475 GHz 2.490 GHz 1.000 MHz 2:49027 GHz -34.90 dBm -9.90 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56220 GHz 3.64 dBm -26.36 db
2,490 GHz 2,496 GHz 1,000 MHz 249594 GHz -24.72 dém -11.72 dé 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -30.84 dBm -20.84 dB
2436 Gz 2.498 GHz 1.000 MHz 249656 GHz -22.06 dBm -12.06 db 2.571 GHz 2.575 GHz 1.000 MHz 2.57120 GHz -26.09 dBrn -16.09 dB
2,499 GHz 2,500 GHz 200.000 kHz 2,49999 GHz -24.22 dém -14.22 dB 5 575 GH= 2.580 GHz 1.000 MHz 2.57528 GHz 20.53 dBm 16.53 dB
2,500 GHz 2,510 GHz 100,000 kHz 2,50836 GHz 5,24 dém -24.76 dB 5660 GHz 5595 GH2 1.000 MH2 5.£8020 GHZ ~36.76 chm ~1576 db
T
Il i | P2

Date: 1.JAN.2021 154314

Date: 1.JAN.2021 16:05:10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number : A48 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

m

pec

Ref Level 30.00 dém  Offset 10.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp um

Ref Level 20,00 dém
SGL Count 100/100

offset 10.00 di Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS paBs
e SPURIOUS | INE_ABS PASS I Jpe_kPURIOUS LINE ABS ) baBS
20 dbi J‘ 20 dblfl n
10 dBm | 10 dBm |
ode J”\ 0 dBm L
-10 dBm | ‘l -10 dem Ji 'k
SPURIOUS_LINE_ABS ] J \ -20 dBm f T I
-30 dBm -30 dBm A
-40 dBm - 40 dem
PRTIA i ki
1 Ll y 50 dem
-60 dBm -gu dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48935 GHz -38.59 dBm -13.55 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56949 GHz 21.93 dBm -8.07 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49589 GHz -34.60 dém -21.60 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -11.70 dBm -1.70 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49838 GHz -21.56 d&m -11.56 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57109 GHz -19.51 dBm -9.51 d8
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -11.77 dBm -1.77 B 2,575 GHz 2,585 GHz 1,000 MHz 2.57834 GHz -39.09 dBm -26.00 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50045 GHz 22,52 dBm -7.48 d& .585 GHz 2.505 GH2 1.000 MHz 5 58724 GHe 4567 cbm 3567 b
\
) i )

Date: 1.JAN.2021 16:12:50

Date: 1. JAN 2021 16:39:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

Spe n

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHE GlinEARS_ Paks
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 dhi‘\LI‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
o AR P ot ket st B b
0dg ‘ W"Al dem \I
-10 dem T I 10 dem ‘{
- [ i l
SEURIOUS_LINE_ABS T ~—— ] 20 dem '\ T
-0 dom ,_,,;"" -30 dem 1 Pt e
-4 dem 7 40 dem
o -50 dem [
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[Start 2.555 GHz 10005 pts Stop 2.595 GHzZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2478 GHE 2.490 GHz 1.080 MHz 2.46046 GHz -27.06 dBm -2.06 B 2.555 Gz 2.570 Ghz 100.000 Kz 2.55019 GHz 554 dbm -24.46 dB
2490 GHz 2.456 GHz 1,000 MHz 2,49405 GHz -10.34 dém -6.34 d& 2.570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -27.37 dBm -17.37 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -20.55 dBm -10.55 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -23.92 dbm -13.92 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49995 GHz -22.01 dBm -12.01 dB 2.575 GHz 2 e85 Ghs 1,000 Mz 2 e7510 oHe 2401 dom io1de
2.500 GHz 2.515 GHz 100,000 kHz 2.50587 GHz 5.18 dBm -24.82 dB 5 68E CHz 5505 CHs 1000 M2 5 cac02 oha e 6s b oo en s
Y
| I )

Date: 1.JAN.2021 16:09:39

Date: 1.JAN.2021 16:47.05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A49 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 /15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

4

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

Sp

um

Ref Level 20,00 dém
SGL Count 100/100

offset 10.00 di Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS paBs
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
10 dBm ﬂ 10 dBm Iﬂl
0de H 0 dBm {
-10 dBm | i k -10 dem f‘ ‘
SPURIOUS_LINE_ABS ] J \ -20 dem [ I
-30 dBm - k -30 dBm 7
-40 dBm | 40 dBm II‘L
- Y%, , W "
-50 dBm
%ﬂn... R i o Nl
-60 dBm 40 der
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
—Range Lowt Range Up__| RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48919 GHz -40.55 dBm -15.55 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56951 GHz 20.31 dBm -9.69 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49557 GHz -37.31 dém -24.31 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -12.13 dBm -2.13 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -24.05 d&m -14.65 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57107 GHz -23.37 dBm -13.37 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -13.36 dBm -3.36 dB 5 575 GH= 3 58E GH2 1,000 Mz 267526 GHz 3903 dBm ~26.03 db
2,500 GHz 2.515 GHz 100,000 kHz 2.50049 GHz 19.81 dBm -10.19 dB .585 GHz 2.505 GH2 1.000 MHz 5 551G GHE 4562 chm 5569 b
\
) i )

Date: 1.JAN.2021 16:29:03

Date: 1 JAN 2021 16:44:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

Spe n

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 dbﬁ_{“‘.‘ BPURIOUS ) INE _ABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
ods ‘mmm e i s U A Ayilinkih hakiabiihai Pl v ﬂl
-10 dem T i 10 dem ‘{
et ‘ 20 dBm: {
SPURIOUS,_LINE_ABS | P 1 [
)
-30 dBm M -30 dBm ]
-40 dam Mj ~40 dBm
50 dBm e
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | || Start 2,555 GHz, 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -29.55 dBm -4.55 dB 2,555 GHz 2.570 GHz 100.000 kHz 255929 GHz 4.97 dém -25.03 db
2,490 GHz 2,496 GHz 1,000 MHz 249598 GHz -22.62 dém -9.62 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57007 GHz -25.27 dBm -15.27 d8
2,456 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -18.13 dém -9.13d8 2,571 GHz 2.575 GHz 1,000 MHz 257103 GHz -22.11 dBm -12.11 dB
2,499 GHz 2,500 GHz 300.000 kHz 2,49998 GHz -21,15 dém -11.15 dB 5 575 GH= 2,585 GHz 1.000 MHz 2.57805 GHz 26,75 dBm 1575 da
2,500 GHz 2,515 GHz 100,000 kHz 2,50062 GHz 4,34 dBm -25.66 dB 5665 GHz 5.595 GH2 1.000 MH2 5 £8504 GHZ 4566 cBm ~1766 db
T
Il | >

Date: 1.JAN.2021 16:10:02

Date: 1.JAN.2021 16:46.45

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A50 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7/ 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

Sp

um

Ref Level 20,00 dém
SGL Count 100/100

offset 10.00 di Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS paBs
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
10 dBm h 10 dBm ﬂ|
0de H 0 dBm l
-10 dBm | )i L -10 dem /’ ,‘
e [ ) | |
SPURIOUS,_LINE_ABS | l \‘ 20 dém K I
-30 dBm ‘ l -30 dBm »{
-40 dBm -40 dBm t
TN \1‘[‘ M i
J -S0 dém A
TR A
W‘-&L-Lkh RS WWW
-60 dBm 58 dbm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48991 GHz -42.55 dBm -17.55 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56953 GHz 20.16 dBm -9.84 db
2.490 GHz 2.496 GHz 1.000 MHz 249581 GHz -40.04 dém -27.04 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -11.37 dBm -1.37 d8
2,496 GHz 2.499 GHz 1.000 MHz 2.49858 GHz -20.78 d&m -10.78 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -22.28 dBm -12.28 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49958 GHz -12.33 dBm -2.33 dB 5 575 GH= 3 58E GH2 1,000 Mz 2.67596 GHz ~4050 dBm ~27.50 db
2,500 GHz 2.515 GHz 100,000 kHz 2.50046 GHz 18.85 dBm -11.15 dB .585 GHz 2.505 GH2 1.000 MHz 55517 GHe 4862 chm 3562 b
\
) i )

Date: 1.JAN. 2021 16:29:27

Date: 1 JAN 2021 16:44:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
m— &) Spectrum (%)
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHE GlinEARS_ Paks
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 dh”‘n‘n SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
" —
0dB A i A Ay ] s dola (ol wﬂl
-10 dem : { 1
SPURIDUS_LINE_ABS ] WW T \ T
30 dem M ™ o \\x..
-40 dam M_p‘ 40 dBm "“*—\“\
o 50 dem [
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[Start 2.555 GHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2.475 GHz 2.490 GHz 1.000 MHz 249035 GH2 -29.84 dBm -4.84 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56516 GHz 4.45 dBrm -25.55 dB
2,490 GHz 2,496 GHz 1,000 MHz 2.49596 GHz -23.36 dém -10.36 de 2,570 GHz 2,571 GHz 300.000 kHz 2,57002 GHz -25.70 dBm -15.70 dB
2.486 GHz 2.499 GHz 1.000 MHz 2.49885 GHz -20.76 dBm -10.76 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57103 GHz -22.69 dBm -12.69 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -22,53 dBm -12.53 dB 2.575 GHz 2 e85 Ghs 1,000 MHz 257754 GHe 2532 dBm Ci2azde
2.500 GHz 2.515 GHz 100,000 kHz 2.51035 GHz 3.70 dBm -26.30 dB 5 68E CHz 5505 CHs 1000 MHz 5 eRELT CHe ~40.93 dBm “i5.09 B
Y
I I )

Date: 1.JAN.2021 16:10:24

Date: 1.JAN.2021 16:46.:25

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number : A51 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. : FGOD1907D

FR1 n7 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

pec m

Sp

um

Ref Level 30.00 dém  Offset 10.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 10.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PAES | SPURIGECHHEKABS paBs
o0 dhifie _BPURIOUS LINE_ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PaBS
10 dBm q] 10 dBm II
0da 0dBm
| i
-10 dBm ] F \ -10 dem H ‘
SPURIOUS_LINE_ABS ] j \ -20 dem r I
-30 dBm 9 kk -30 dBm J
40 dBm : ] 40 dem ﬁ.
. ki
ot . -50 dem b
ey
-60 dBm i WW
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48964 GHz -43.95 dBm -18.95 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56949 GHz 19.15 dBm -10.85 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49343 GHz -41.21 dém -28.21 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -11.02 dBm -1.02 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49876 GHz -28.27 dém -18.27 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -24.41 dBm -14.41 de
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -11.62 dBm -1.62 dB 5 575 GH= 3 58E GH2 1,000 Mz 267602 GHz ~40 26 dBm 2726 db
2,500 GHz 2.515 GHz 100,000 kHz 2.50045 GHz 18.62 dBm -11.38 dB .585 GHz 2.505 GH2 1.000 MHz 5 5531 GHe 4845 chm 5545 B
\
) i )

Date: 1.JAN.2021 16:30:03

Date: 1 JAN 2021 16:44:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
m— &) Spectrum (%)
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ Paks
20 dbﬁ_{“‘.‘ BPURIOUS ) INE_ABS 20 th‘n‘E SPURIOUS _LINE_ABS PABS
10 dBm 10 dBm
0 db RISV SR LS, l
-10 dem : IJ {
SPURIOUS_LINE_ABS ] — ' \ I
~30 dém s L) T
40 dém e 40 dem Whg"”'-.
-50 dem B .
60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[Start 2.555 GHz 10005 pts Stop 2.595 GHZ
Spurious Emissions Spurious Emissions
__Range Low Range Up | RBW | _Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.490 GHz 1.000 MHz 249050 GH2 -31.34 dBm -6.34 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.55568 GHz 3.43 dBrm -26.57 dB
2,490 GHz 2,496 GHz 1,000 MHz 2.49597 GHz -24.15 dém -11.15 dé 2,570 GHz 2,571 GHz 300.000 kHz 2,57008 GHz -27.04 dBm -17.04 dB
2.496 GHz 2.499 GHz 1.000 MHz 249896 GHz -20.93 dBm -10.93 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57116 GHz -23.57 dBm -13.57 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -22,69 dBm -12.69 dB 2.575 GHz 2 e85 Ghs 1,000 MHz 2 e7671 CHe 26,93 dBm e
2.500 GHz 2.515 GHz 100,000 kHz 2.50862 GHz 3.24 dBm -26.76 dB 5 68E CHz 5505 CHs 1000 MHz 5 eRe00 CHe ~35.93 dBm “ 1493 B
Y
I I e

Date: 1.JAN.2021 16:10:48

Date: 1.JAN.2021 16:46.05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A52 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FGOD1907D

FR1 n7 / 15MHz / DFT-s-OFDM / 256 QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBMAX

spectrum | um
Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 10.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS Paps
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS pass
10 dem ] 10dBm II
0de H 0 dBm ‘
-10 dBm ] ‘( 1 -10 dem I} ll
SPURIDUS_LINE_ABS T |} -20 dem g \ I
-30 dém d ‘lk -30 dBm ﬂ‘ +
-40 dBm ,H -40 dem i
o . . M .
i -50 dem pﬂv
e
-60 dBm "
Start 2.475 GHz 10005 pts Stop 2.515 GHz | (|l Start 2.555 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 2:48533 GHz -43.71 dBm -18.71 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56051 GHz 19.16 dbm -10.84 dB
2.490 GHz 2.496 GHz 1.000 MHz 249500 GHz -41.07 dBm -28.07 d& 2.570 GHz 2.571 GHz 300000 kHz 2.57000 GHz -11.08 dBm -1.05 d8
2.496 GHz 2:499 GHz 1.000 MHz 249900 GHz -26.79 dBm -16.79 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57125 GHz -28.19 dBm -18.19 d&
2.435 GHz 2.500 GHz 300.000 kHz 2.49995 GHz -14.41 dBm -4.41dB 2675 GHz 2 585 GHz 1000 MH= EN e e s dn
2.500 GHz 2.515 GHz 100,000 kHz 2.50047 GHz 18.76 dBm -13.24 d8 o EHE CHe 5 555 Chs 1000 M S eneis oha 515 dom 25,12 B

]" 1

Date: 1.JAN.2021 16:30:25

i

Date: 1 JAN 2021 16:45:28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m x| spe n =

Spec

Ref Level 30.00 dBm  Offset 10.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 10.00 dg Mode Auto Sweep

SGL Count 100/100 ESGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ paks

20 dbﬁ_ul:‘ BPURIOUS ) INE _ABS 20 th‘:‘P' SPURIOUS _LINE_ABS PABS

10 dBm 10 dBm

0 de Ao MM«WM Y Aoty

-10 d8m T f i l\

SPURIDUS_LINE_ABS | —— y [ h I

-30 dBm by "y

-40 dam -40 dem

-50 dBm
-60 dBm -60 dBm.
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2,475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -31.36 dém -6.36 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.55772 GHz 3.59 dBm -26.41 dB
2,490 GHz 2.496 GHz 1.000 MHz 2,49597 GHz -24.25 dBm -11.25 d8 2,570 GHz 2.571 GHz 300.000 kHz 2,57007 GHz -27.00 dBm -17.09 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -21.27 dém -11.27 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -23.49 dbm -13.49 db
2,499 GHz 2.500 GHz 300,000 kHz 2,49995 GHz -22.89 dBm -12.89 d8 2.575 GHz 2.585 GHz 1,000 MHz 2.57724 GHz -27.09 dBm -14.09 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,50686 GHz 3,53 dBm -26.47 dB 2.585 GHz 2,695 GHz 1,000 MHz 2.58500 GHz ~40.07 dbm ~15.07 dB

]" 1

Date: 1.JAN.2021 16:11:.04

i

Date: 1.JAN.2021 16:45:52

Sporton International (Kunshan) Inc. Page Number : A53 of A159
TEL : +86-512-57900158 Report Issued Date : Feb. 08, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZK11AG



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 20MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

- " m
Spectrum ¥ v
Ref Level 30.00 dBm  Offset 10.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100

@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGHIE CHBEKABS_ FAJL
G| 3 3 DABS loe sPURIOUS. INE_ABS FAIL
20 th‘IH PURIOUS INE_ABS F ‘|‘ 20 dh"& 1\‘
10 dem | 10dBm %I
0ds \ 0 dem )‘\
-10 dBm L -10 dBm i

e | | |
SPURIOUS_LINE_ABS | 'J| FI\ 20 dém T \‘ i
.30 dem h -30 dem r',

-40 dBm i ‘ 40 dBm i

sl wqu;hgmh o 50 dem er*v'uﬂ'v
m‘ﬁalmv'ww Bt gl et Aond

-60 dBm o i

Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHz 1.000 MHg 2:48988 GHz -39.95 dBm -14.95 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56947 GHz 22.09 dbrm ~7.91 de
2.490 GHz 2.495 GHz 1.000 MHz 249478 GHz ~36.00 dem -23.00 d& 2.570 GHz 2.571 GHz 500,000 kM2 2 57000 GHz® 28,78 dem* 122 dB*
2.496 GHz 2.499 GHz 1.000 MHz 249867 GHz -23.87 dém -13.87 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -23.82 dBm -13.82 d&
2.435 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -10.95 dBm -0.55 d& 5575 CH= 2,590 GHz 1,000 MHz 3 57560 CHe ~40 95 dBm 2798 db
2.500 GHz 2.520 GHz 100,000 kHz 2.50055 GHz 22.48 dBm -7.52 dB 5 550 GHz 5 565 GHz 1,000 Mz 3 23453 CHe 4804 cbm 3554 b
I . - il 1 o)

Date: 2 JAN 2021 11:19:01

Date: 2 JAN 2021 12:16:36

Channel Power < -10dBm

Channel Power < -10dBm

I ] ===
Spectrum =r|| spectrum (:\I
Ref Level 30.00 d8m  Offset 10.00 dB @ RBW 30 kHz Ref Level 30.00 dBm  Offset 10.00 dB & RBW 30 kHz

l& Att 30 dB @ SWT 100 ms @ VBW 100 kHz  Mode Auto Swesp |= Att 30 dB @ SWT 100 ms & VBW 100 kHz Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

(@ 1Rm AvgPwr (@ 1”m AvgPwr

20 dBm 20 dém

10 dBm 10 dém

0 dBm 0 dem

-10 dBm -10 dBm

A —
-20 dBm i -20 dBm—==r—
—
_N.r"' e —
-30 dBm -30 dBm.
40 dam deolsah -40 dBm
WA AT d I

g e VN
-50 dam -50 dem

-60 dBm -60 dBm.

CF 2.49975 GHz 691 pts 8pan 1.02 MHz CF 2.57025 GHz 691 pts Span 1.02 MHz
Channel Power Channel Povrer

Bandwidth 500,00 kHz Power -22.11 dBm Tx Total -22.11 dBm Bandwidth 500.00 kHz Power -23.54 dBm Tx Total -23.54 dBm

Ready [

Il

14.J8N.

Ready [ [ [

J

D

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number : A54 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 30.00 dBm  Offset 10.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm 10 dBm
ods it R o v st
= Ve T ‘l [
-10 dBm ) ’J \ 10 dBm ‘\
SPURIGUS_LINE_ABS | /wu \M‘ 20 dem k i
30 dom r—" e 30 dBm o W\M
-40 dBm — -40 dBm N"\.
o-cio 50 dem P
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
2.475 GHz £.450 GHz 1.000 tiHz 249048 GHz -26.49 dBm -1.45 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56485 GHz 3.81 dBm -26.19 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49101 GHz -24.45 dém -11.45 de 2.570 GHz 2.571 GHz 500.000 kHz 2.57006 GHz -23.58 dBm -13.58 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -21.17 dém -11.17 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67116 GHz -23.21 dbm “13.21 dB
2.489 GHz 2.500 GHz 500,000 kHz 2.49982 GHz -22,53 dBm -12.53 dB 5575 CH= 2590 GHz 1,000 MHz 2 e7721 oHe 24 46 dBm i1 46 db
2.500 GHz 2.520 GHz 100,000 kHz 2.51304 GHz 1.91 dém -28.09 dB 5 550 GHz 5 555 Chs 1,000 Mz 3 23510 CHe —48.56 cbm 3366 b
Y
] I ( >

Date: 2 JAN. 2021 10:47:17

Date: 2 JAN 2021 11:27:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number 1 A55 of A159
Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum %

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit ¢heck PAES E e
20 ghiie$EURIOUS LINE ABS PASS 20 dbjpe—_$PURIOUS LINE ABS PASS
| |
10 dBm ‘l 10dBm “
0da ‘H‘ 0 dem ‘\\
-10 dBm ; ﬂ \ -10 dem: T U
SPURIOUS_LINE_ABS | }| T -20 dBm J ‘\- |
-30 dem 4 -30 dBm f
40 dBm - 40 dBm
(YR I I | AT 0 dem yﬂnfufﬂ,']w .
Mk il il L, M"'\"Jl"'
-60 dBm Wahphrinn J s \NUJ*J
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|| start 2.55 GHz 10005 pts Stop 2595 Giiz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Fraquency PowerAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49009 GHz -37.94 dBm -12.54 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 20.37 dBm -9.63 db
2.490 GHz 2.496 GHz 1.000 MHz 249131 GHz -35.51 dém -22.51 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -11.94 dBm -1.94 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -26.04 d&m -16.64 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57116 GHz -23.13 dBm -13.13 de
2,459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -10.20 dBm -0.20 dB 2.575 GHz 2.590 GHz 1,000 MHz 2,57560 GHz -40.69 dBm -27.60 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.50054 GHz 20.86 dBm -9.14 d& 5.500 GHz 5 555 Chs 1000 MHs 3 tama7 o o ~27.89 a8
Il i 1 2

Date: 2 JAN. 2021 11:13:23

Date: 2 JAN 2021 12:18:08

Channel Power < -10dBm

Spectrum

Ref Level 30.00 dém  Offset 10.00 dB @ RBW
o Att 30 0B @ SWT
SGL Count 100/100

(@ 1Rm AvgPwr

30 kHz

100 ms & VBW 100 kHz Mode Auto Sweep

20 dem

10 dBm

0 dém

-10 dém

-20 dBm

-30 dBm:

-40 dBrm

A
-50 dBm

-60 dBm

CF 2.49975 GHz
Channel Power

Bandwidth 500,00 kHz Power -25.04 dBm

i -

691 pts Span 1.02 MHz

Tx Total -25.04 dBm
EEEEEEEEE ]

Ready

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZK11AG

Page Number
Report Issued Date
Report Version

: A56 of A159
: Feb. 08, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
£ im Spe n =
Ref Level 30.00 dBm  Offset 10.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 10.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit ¢heck FAJL | SPURIGUECHNEKABS
20 dhp_ln BPURIOUS INE_ABS FAJL ZUdH'wL:‘P SPURIOUS _LINE _ABS
10 dBm 10 dBm
0dp P VS, A i ek ek ety Ly st
-10 dBm ? ﬂ‘ 10 dBm ‘\
SPURIGUS_LINE_ABS J____.,,.—--— | 20 dBm !
-30 dBm -30 dBm e tes,
-40 dBm // -40 dBm \‘\\
|
o 50 dem N,
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
2.475 GHz 2.450 GHz 1.000 MHz 2.49048 GHz* 24.26 dBm* 0.74 dB* 2,550 GHz 2.570 GHz 100.000 kHz 2.55218 GHz 3.49 dbm -26.52 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49526 GHz -19.62 dém -6.82 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57009 GHz -21.98 dBm -11.98 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,40808 GHz -15.80 d&m -5.80 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -21.54 dBm -11.54 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49911 GHz -18.24 dBm -8.24 dB 5 575 GH= 2,500 GHz 1,000 MHz 257500 GHe 55,77 dbm 1277 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51270 GHz 3.01 dBm -26.09 dB 5.500 GHz 2.695 GHz 1,000 MH2 2.69122 GHz -48.69 dBm ~23.60 dB
)i i (| )
Date: 2.JAN 2021 10:46:46 Date: 2 JAN.2021 11:28.08
Channel Power < -25dBm
Spectrum by
Ref Level 30.00 dBm  Offset 10.00 dB @ RBW 30 kHz
o Att 30 0B @ SWT 100 ms @ VBW 100kHz Mode Auto Sweep
SGL Count 100/100
(@ 1~m AvgPwr
20 dBm
10 dBm
0 dBm
-10 dBm
-20 dem
-30 dBm
-40 dBm et
= I g, SNl
-50 dem
-60 dBm
CF 2.49 GHz 691 pts Span 2.04 MHz
Channel Powier
Bandwidth 1.00 MHz Power -27.20 dBm Tx Total -27.,20 dBm
il ] Ready NRRRRRE y
27.JAN.2021 14:31:08
Sporton International (Kunshan) Inc. Page Number 1 A57 of A159

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZK11AG

Report Issued Date : Feb. 08, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOD1907D

FR1 n7 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBMAX

Spectrum %

* iz
Ref Level 30.00 dBm  Offset 10.00 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 10.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGUE CHANEKABS PABS
20 thJH BPURIOUS INE_ABS PABS ZUdhi?Ln‘p SPURIOUS _LINE _ABS PAES
10 dBm I' 10 dBm ([}
ode h 0 dBm ”
-10 dBm ) N \ -10 dBm H \'
e | ‘ ) |
SPURIDUS_LINE_ABS ] I' \ 20 dBm i 1\ i
-30 dem h -30 dBm J“
-40 dBm -40 dBm
AT
. 1l L ol
-50 dem Nwm
SET A ) pw‘
v i T e
-60 dBm Tyl Ml iy
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (|| Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2490 GHz 1.000 MHz 249041 GHz -42.64 dem -17.64 dB 2,550 GHz 2.570 GHz 100.000 kHz 256543 GHz 19.66 dbm -10.34 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49398 GHz -38.60 dem -25.60 d& 2.570 GHz 2571 GHz 500,000 kM2 2 7000 GHe 1289 dbm 269 dp
2.496 GHz 2.499 GHz 1.000 MHz 249872 GHz -18.16 dém -6.16 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -24.48 dBm -14.48 d&
2.489 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -10.94 dBm -0.94 dB 5575 CH= 2590 GHz 1,000 MHz 3 e7595 oHe 4116 dBm 28,16 db
2.500 GHz 2.520 GHz 100,000 kHz 2.50056 GHz 20,28 dem -9.72 d& 5 550 GHz 5 555 Chs 1,000 Mz 3 23007 CHe —48.55 cbm 5593 b
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.00 dB Mode Auto Sweep
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SGL Count 100/100
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Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
2,475 GHz £:490 GHz 1,000 MHz 249035 GHz -27.76 dém -2.76 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55996 GHz 2.79 dBm -27.21 dB
2.480 GHz 2.495 GHz 1.000 MHz 249594 GHz -23.38 dBm -10.38 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57002 GHz -23.24 dBm -13.24 dB
2496 GHz 2:499 GHz 1.000 MHz 249896 GHz -18.91 dém -6.91 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57108 GHz -22.50 dém -12.50 d&
2.435 GHz 2.500 GHz 500.000 kHz 2.49930 GHz -20.91 dBm -10.51 dB 5575 CH= 2590 GHz 1,000 MHz 5 57505 o= 26 52 dBm 1582 db
2.500 GHz 2.520 GHz 100,000 kHz 2.50567 GHz 2.57 dBm -27.33 d8 5 550 GHz 5 555 Chs 1,000 Mz 3 23008 CHe —48.37 chm 3537 b
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